EXHAUST PIPE FOR MOTO GUZZI V7 III RACER E4 2017

Exhaust pipe for MOTO GUZZI V7 III Racer e4 2017
 
(1)  2B004540
EXHAUST PIPE CYLINDER SIDE
 
(2)  2B004539
EXHAUST PIPE CYLINDER SIDE
 
(2)  2B004539
EXHAUST PIPE CYLINDER SIDE
 
(3)  896110
LAMDA SENSOR L.660 MM
 
(4)  584344
LAMDA SENSOR L. 325 MM
 
(5)  2B0039345
THERMAL PROTECTION
 
(6)  2B0039325
THERMAL PROTECTION
 
(7)  852090
EXHAUST PIPE GASKET
 
(7)  852090
EXHAUST PIPE GASKET
 
(8)  GU92660021
FLANGED NUT M8
 
(8)  GU92660021
FLANGED NUT M8
 
(9)  GU14615901
WASHER 8,4X13X0,8
 
(9)  GU14615901
WASHER 8,4X13X0,8
 
(10)  B063292
D.37 CLAMP
 
(11)  2B002187
HEX SOCKET SCREW M6X10
 
(11)  2B002187
HEX SOCKET SCREW M6X10
 
(11)  2B002187
HEX SOCKET SCREW M6X10
 
(11)  2B002187
HEX SOCKET SCREW M6X10
 
(12)  2B0035515
PROTEZIONE MARMITTA DX
 
(13)  876879
SPACER
 
(13)  876879
SPACER
 
(14)  2B004031
VITE TBEI FLANGIATA M6X12
 
(14)  2B004031
VITE TBEI FLANGIATA M6X12
 
(14)  2B004031
VITE TBEI FLANGIATA M6X12
 
(14)  2B004031
VITE TBEI FLANGIATA M6X12
 
(15)  2B003643
THERMAL COVER
 
(15)  2B003643
THERMAL COVER
 
(16)  254485
SPRING PLATE M6
 
(16)  254485
SPRING PLATE M6
 
(16)  254485
SPRING PLATE M6
 
(17)  874957
HOSE CLAMP
CLAMP
 
(18)  GU91113826
BUSHING
 
(18)  GU91113826
BUSHING
 
(19)  2B0048485
RH SILENCER
 
(20)  2B0048475
LH SILENCER
 
(21)  2B003152
RIGHT SILENCER SUPPORT BRACKET
 
(22)  2B003151
LEFT SILENCER SUPPORT BRACKET
 
(23)  GU98690440
SCREW M8X40
 
(24)  AP8134378
SILENCER FIXING BUSH
 
(24)  AP8134378
SILENCER FIXING BUSH
 
(25)  AP8121072
SPACER
 
(25)  AP8121072
SPACER
 
(25)  AP8121072
SPACER
 
(25)  AP8121072
SPACER
 
(26)  AP8144071
RUBBER EXHAUST
 
(26)  AP8144071
RUBBER EXHAUST
 
(27)  967363
NUT M8X1,25
 
(28)  AP8152055
HEX SOCKET SCREW M8X12
 
(28)  AP8152055
HEX SOCKET SCREW M8X12
 
(28)  AP8152055
HEX SOCKET SCREW M8X12
 
(29)  GU95008308
WASHER
 
(29)  GU95008308
WASHER
 
(29)  GU95008308
WASHER
 
(30)  2B0035515
PROTEZIONE MARMITTA DX
 
(31)  2B001935
HOSE CLAMP
Part number Description
# 1
2B003930
2B004540
EXHAUST PIPE CYLINDER SIDE
# 2
2B003931
2B004539
EXHAUST PIPE CYLINDER SIDE
# 3
896110
LAMDA SENSOR L.660 MM
# 4
584344
LAMDA SENSOR L. 325 MM
# 5
2B0039345
THERMAL PROTECTION
# 6
2B0039325
THERMAL PROTECTION
# 7
852090
EXHAUST PIPE GASKET
# 8
GU92660021
FLANGED NUT M8
# 9
GU14615901
WASHER 8, 4X13X0, 8
# 10
B063292
D.37 CLAMP
# 11
2B002187
HEX SOCKET SCREW M6X10
# 12
2B0035515
PROTEZIONE MARMITTA DX
# 13
876879
SPACER
# 14
2B004031
VITE TBEI FLANGIATA M6X12
# 15
2B003643
THERMAL COVER
# 16
254485
SPRING PLATE M6
# 17
840370
874957
HOSE CLAMP
CLAMP
# 18
GU91113826
BUSHING
# 19
2B0031505
2B0048485
RH SILENCER
# 20
2B0031495
2B0048475
LH SILENCER
# 21
2B003152
RIGHT SILENCER SUPPORT BRACKET
# 22
2B003151
LEFT SILENCER SUPPORT BRACKET
# 23
GU98690440
SCREW M8X40
# 24
AP8134378
SILENCER FIXING BUSH
# 25
AP8121072
SPACER
# 26
AP8144071
RUBBER EXHAUST
# 27
967363
NUT M8X1, 25
# 28
AP8152055
HEX SOCKET SCREW M8X12
# 29
GU95008308
WASHER
# 30
2B0035515
PROTEZIONE MARMITTA DX
# 31
2B001935
HOSE CLAMP
Here are all the parts relating to the Exhaust pipe of your V7 2017. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...